

RAPPORT D'ESSAIS

TEST REPORT

Report number TST-200124-004-PA
Issued on July-29-2020

Applicant / Demandeur

SENTOSPHERE

Address / Address

59 bd du Général Martial Valin 75015 Paris – France

Sample description / Description du produit

Sample reference number / Référence du produit

Number of samples submitted / Nombre d'échantillons reçus

Samples received on / Echantillons reçus le

Testing period / Période des essais



Colorizy 4500, 45001, 45002, 4503, 4504, 4505, 4506, 4507, 4508, 4509, 4510, 4511, 4512, 4513, 4514, 4514, 4515, 4516, 4517, 4518, 4519
Acrylic Paintings for painting by number
RT Colorizy – 2020 – 71/1/2/3 ASTM
P.A. OR - Gold #0
P.A. BLANC - White #1
P.A. BLEU PRIMAIRE - Primary blue #2
P.A. ROUGE - Red #3
P.A. JAUNE - Yellow #4
P.A. MAGENTA - Magenta #6
P.A. VERT EMERAUDE - Esmerald green #11
P.A. BLEU PRUSSE - Prussian blue #14
P.A. BORDEAUX - Bordeaux red #15
P.A. MARRON - Brown #16
P.A. SIENNE BRÛLÉE - Hens Burns #17
P.A. OCRE - Ocher #18
P.A. CHAIR- Flesh #19
P.A. NOIR - Black #22
gdfs
Jul-15-2020
From Jul-15-2020 to Jul-29-2020

Test requested :

ASTM F963-17 Physical and mechanical test

ASTM F963-17 Flammability

Conclusions on tested portions :

Compliant / Conforme

Compliant / Conforme

Authorized on behalf of LNE ASIA Ltd by



NG Wai Ting Joanna
Manager - Physical Laboratory



Test results

Results are mentioned as follow:

- "P": Passed
- "F": Failed
- "N/R": Not Requested by the client
- "P: R" : Passed, see Remarks at the end of related section

ASTM F963-17-Physical and mechanical tests

Labeled age grading:	6+	
Tested age grading:	6 years and up	
Testing Location:	Physical laboratory	
Only the applicable clause(s) are shown in the result		
Clause	Requirement	Result
4.1	Material	P
4.7	Accessible Edges	P
4.9	Accessible Points	P
5	Labeling Requirements	P
5.1	Federal Government Requirements	P
5.2	Age Grading Labeling	P
6	Instructional Literature	P
6.1	Definition and Description	P
7	Producer's Markings	P
7.1	General	P

Remarks:

he client submitted the artwork for labeling review only as softcopy.

ASTM F963-17 - Flammability Requirements

Only the applicable clause(s) are shown in the result

Testing location:	Physical laboratory	
Clause	Requirement	Result
4.2	Flammability -Solid	P

Product pictures







End of report / Fin du rapport

The reproduction of this document is only authorized in its full version, with an official written approval from our laboratory.

La reproduction de ce document n'est autorisée que sous sa forme intégrale, avec la confirmation écrite officielle de notre laboratoire.

The above conclusions apply only to the tested product(s) or material(s) specified in this report, and do not imply that LNE Asia has performed a control of the manufacture.

Les conclusions ci-dessus ne s'appliquent qu'au(x) échantillon(s) ou matériel(s) spécifiés dans ce rapport d'essai, et n'impliquent pas que le LNE Asia a réalisé un contrôle de la fabrication.